GARANTIE iviess cachey)

f NTORT|CE DE MONTAGE \ ( _ Raferance produit & nous communiquer impérativernant en cas de litige : w x

INSTRUCTIONS FOR ASSEMBLY Voir éliguette apposée au dos du produit

MONTAGEANLEITUNG GARANTEE (aehy
; ot
|STRGLI)EzElgUN”I\SD’?'I?A%\?‘\JITJfgglO _ In the avant of complaint, it is essential ta mention the product reference :

INETRUCEIONES DE MONTAJE Sae label affixad to he back of the product.

\_ WSTRUCOES DE MONTAGEM __J GARANTIE  pamiasertonny
_ Im streitfait sit uns die produksreferenz mitzuteilen :

Siehe elikett auf produktruckseite.

WAARBORG  (de varborgen gebrskar)
_ Vermeld in geval van klachten altijd het productnummer

- A
bu ron o m ic Zie label og:::::hzl;rzij:::::hel product

_ Spacificare obbligatoriamente il riferimento prodolte in caso di contestazioni:
FABRICANT FRANGAIS Si veda l'etichetta applicata dietra il ardatio

GARANTIA  (vefectos ocutton)
N° DV40794 _ Referencia de producto citese abligatoriamente en casa de reclamacion :
Ver efiquata en la parte posterior del producio.

GARANTIA  pirias ocaties)
_ Em caso ce reclamacao indigu-nos imperativamente a referéncia do produto :
\ CONCERTION BT REALSATION TUREAU DEIUDES aumnomy \ Ver efiqueta fixada na parie postarior do produto _)

(‘

% B

o-) .
NAK \_ .
ﬁ X ( e | [ E:;stgﬂ,\

Potersia (Sitckiiste) 3
vinuNiinG NOMENCLATURE (Cnderdelenlijst} QU'NCA".LE RIE lizerwaren)
et {Nomenclatura) t;:rr‘% .i-g E]n fa)
= (o de pecas Quinquilharia)

& 5 3 Rep.| Pigce |Qtél" ® <

e Q aooom A |visTCHC Méx1s| 4/8 & /%

Hanginamy suron poux 1 WAS

FILETALY IOFTPAG SAPOHE (=11}
Atcowoibtasiual  LARER pree] = = -
ARSI ETICD. TACHIL DOLK IABAC P

B [C!& é pans 5mm ‘i

PANKO MORNIDO
FANND JUAVE J
FANGIACID

(— \ (’ ‘\ G H i
AIDE

VIS TF 3.5 HELP
HILFE
O v HULP
: AYUDA
§ AJUDA
{Mﬁ}—bws TR 25015 AIUTO

]

20 25 30 35 40 45 50 55 40 &5 70




NOTICE D’ASSEMBLAGE

1\
@
LISTE DES PIECES ET OUTILS 2
NO NOM QTE | NO NOM QTE N ‘ 9 ] 0 1 1 ] 2
1 COLONNES  {get | 11 VIS M6+12 8 @ S
BUTEE DE : it
2 PATIN 4 12 PROTECTION 6 3
3 PIETEMENT 2 13 VIS ST3.5419 2 \ 1
4 VIS M8*16 8 1 VIS ST4.819 8 e S
s amoe g 1 mEEE 1 (4 -
" BLOC
b VIS M6*14 8 16 | ALIMENTATION 1 :
1 VIS M6*10 8 5 ! .
8 TRAVERSE 1
9 CLE 4MM 1
10 CLE 5MM 1 6 7 8 I 3 1 4
1 DESERRER LES 4 VIS DE LA TRAVERSE EN UTILISANT LA CLE SIX PANS 4MM 2 ATTACHER LES COLONNES A LA TRAVERSE A L’AIDE DE 8 VIS M6*14 ET 4 VIS M6*12
PUIS AJUSTER LA EN FONCTION DU PLATEAU

(@)
=

VIS M6*14

VIS M6*12

ATTACHER LES PIETEMENTS AUX COLONNES EN UTILISANT LES VIS M8*16 4

PUIS FIXER MANUELLEMENT LES PATINS

CLE SIX PANS 5MM

FIXER LES ATTACHES A LA TRAVERSE AVEC LES VIS M6*12 PUIS FIXER LES
BUTEES DE PROTECTION AUX ATTACHES ET A LA TRAVERSE

BUTEES DE PROTECTION
VIS M8*16
| ‘
PATIN L — VIS M6*12
AJUSTER LA LARGEUR DU CADRE DU BUREAU EN FONCTION DU PLATEAU PUIS MONTER LE BOITIER DE CONTROLE SOUS LE PLATEAU A L'AIDEDES VIS
5 FIXER LE AVEC LES VIS M6*12. (IL EST RECOMMANDE DE LAISSER 5 A 8 CM 6 AUTOTARAUDEUSES ST4.8 PUIS MONTER LE TERMINAL SOUS LE PLATEAU A

MINIMUM ENTRE LE COTE DU PLATEAU ET LE CADRE.)

VIS M6*12

5-8CM

L’AIDE DES VIS AUTOTARAUDEUSES ST3.5

CONNECTER LES COLONNES ET LE BOITIER DE CONTROLE AU BLOC ALIMENTATION.
CONNECTER LE CABLE D’ALIMENTATION AU BLOC D’ALIMENTATION. VOUS POUVEZ
MAINTENANT CONNECTER LE CABLE D’ALIMENTATION AU SECTEUR

| )
LAvisy =y
=iy

2344

MOTOR.2



P
Assembly Instructions

\
Parts and Tools list
NO. Name Qty| NO. Name Qty
1 Legs 4| 12| M6%20 Screw 8
2 Brackets 4] 131ST4.8%19 Screw |24
3 Beam 2 | 14 [ST3.5%19 Screw | 4
4 Cable Tray 1] 19 M6*12 Screw 16
5 Screen Stand 4 | 16| Rubber Cushion | 20
6 |Connection Beam | 2 [ 17| M6%16 Screw 8
7 | 4nm Hex Spanner | 2
8 |5mm Hex Spanner | 2
9 M8*10 Screw 8
10 Gasket8 8
" M6*14 Screw 16

PORYPYOOE
)/ ©ceil imeq

1 Loosen the 8 screws of beam using 4MM hex spanner, adjust the beam to proper position to fit the desktop we

recommend leaving 15CM of the desktop width (on each end ) and then tighten screws

ﬁ 4mm Hex Spanner

2 Attach legs to the beam using 8 of M6%14 screws and 4 of M6*12 3 Attach connection beam to leg using 8 of M8*10 screws and 8 of

screws, the other side is same gasket8.

—

4mm Hex Spanner

<>NMH

Mé*12 Screw 8PCS

°C)

M6*14 Screw 8PCS

5mm Hex Spanner

M8*10 Screw 8PCS

Gasket8 8PCS

4 Open the cover of cable tray, using 4rm Hex spanner to loosen the screws on both sides of cable tray, and then adjust the cable tray’ s

length.

4mm Hex Spanner




g
Assembly Instructions

.

5 | Overturn frame, and fixed the cable tray, then attach screen stand to connecting beam using 5mm Hex Spanner and 8 of

—

5mm Hex Spanner

M6*20 screws and close the 1id of cable tray

B

M6*20 Screw 8PCS

—

4mm Hex Spanner

Rubber Cushion 20PCS

M6*12 Screw 8PCS

Fix table top to frames with 12 of ST4.8 screws, then fix control boxes to below table top with 4 of ST4.8 screws, at
last fix handsets to below table top with 4 of ST3.5 screws (you can use the self tapping screw or in case of inserts

ST4.8 Screw 4PCS

S§T4.8 Screw 4PCS g g

use the M6*16 screw) .

N

g ST3.5 Screw 2PCS

or?

M6*%16 Screw 2PCS

ST4.8 Screw 4PCS

8 | Connect the control box to the handset and to the motor

————




Operation Guide

1.System Initialization

When we complete the installation of the desk frame, we need to reset the system,
to make the system be initialized.

Resetting procedure is as follows, press and hold on both "1 and "J," button
together until the lifting column be lowestand you will hear a beep,and the display
shows the number for the lowest height,then whole steps finishes.

If the system doesn’t work normally when we use it, we need torepeat the above
procedure.

2.Normal Operation
Drive the desk to the desired height when pressing and holding" 1" or "J," button.

3.Setting the memory function

When the desk rises to the height which you want to memorize, please press and
hold the “M” button till the display flashes and then press “1” button. Position 1 is
now memorized. Repeat the above procedure for positions 2, 3 & 4. These four
number buttons can memorize four different heights repeatedly. And those data
won’t be lost in case power is off.

4.The function of metric-inch conversion

The function base on the premise that original keys function
unchangeable ,procedure as follows:

1. Press the “1"“2"“M”buttons together for about 5s,display “C-E” (flashing)---then
continue to procedure 2,3.

2.Press button “1”within Ss,display “C”,then switch to metric system CM---go into the
general operation

3.Press button “2” within 5s,display “E” then switch to British system Inch---- go into
the general operation

4.If above procedures no further operate over 5s , then will recover to the previous
setting.

Notice

1: This product must meet the actual technical parameters in use.

2: The system should be away from water and corrosion resistant gas.

3: Please contact us or our distributors if there is anything wrong with the product.

ﬁ( @) o\§

CEAV 1 2 3 4 M

\8 J




/" NOTICE DE MONTAGE )
INSTRUCTIONS FOR ASSEMBLY
MONTAGEANLEITUNG
GEBRUIKSAANWIIZING
ISTRUZIONI DI MONTAGGIO
INSTRUCCIONES DE MONTAJE
\ INSTRUCOES DE MONTAGEM )

4 R’ N\
buronomic

FABRICANT FRANCAIS

Ne DV40795

\CONCEF‘HON ET REALISATION BUREAU D'ETUDES BURDNOMy

\.

( GARANTIE (iees cochemt

=5

_ Reéference produit 4 nous communiquer impérativement en cas de litige :
Voir étiquette apposée au dos du produit
GARANTEE dotokty
_ In the event of complaint, it is essential to mention the product reference :
See label affixed to the back of the product.
GARANTIE  (abrikationtothon
_ Im streitfall sit uns die produktreferenz mitzuteilen :
Siehe etikett auf produktruckseite.
WAARBORG (de verborgen getreken)
_ Vermeld in geval van klachten altijd het productnummer :
Zie label op de achterzijde van het product
GARANZIA  (vizi occuti)
_ Specificare obbligatoriamente il riferimento prodotto in caso di contestazioni :
Si veda I'etichetta applicata dietro il prdotto
GARANTIA
_ Referencia de producto citese obligatoriamente en caso de reclamacion :
Ver etiqueta en la parte posterior del producto.
GARANTIA  wicios ccuttos)

(defectes ocullos)

_ Em caso de reclamacao indiqu-nos imperativamente a referéncia do produto :
Ver etiqueta fixada na parte posterior do produto j

i~

|

olluANT
PRODUCT DALUTED.
VERDUNNUNG
VERBUNNING SMIGDH

R A RECuTR
CHEAM G CLEAK
P
scHvrOL e
CREMA UCIDANTE ouuue
CRIMA IATABORA oI
CRIME DISINGORGURANEL DR UINIT

B8 S

ALCOOL & BRULER

-

(

~

7

METHYLATED SPIRMS

CIRE

BRENNSPIRTUS
BRANDSPRIUS
EanAlD

ALCOHOL DE QUEMAR
acooLEco

SAVON
soap
SEFE

CHIFFON DOUX
SOF RAG

LAPPEN

TACHTE DOEK
PANNO MORBIDO
PANNO SUAVE
PANCBACID

WAX
WACHS

CERA

N

VISTF 3.5

]—[}ws TR 3.5x15

—

H

{Parts list) (Hardware|
(StOckliste) (?esch\age}
NOMENCLATURE (0Onderdeleniist) QUINCAILLERIE #zee;\gﬂ:rﬂ)cs
{Nomenclatura) il
(B pReRs) (Quinguilharia)
Rep. Piéce Qté Rep. Pieéce Qté /5 : ¢ (>
1 ECRA'Y,?OGGLO ] A Vis TRL Méx40 4 @ .
B | Ecrou borgne Mé | 4 E F
C | rornvees | 4 | & (&S0
D Cache @8 8 H |
E | Clé 6 pans 4mm 1
K L
N 15)
Q R
N J L _J







	Envol_Evo_&_Classic_Notice_de_montage_Plateaux_DV40794
	Envol_Evo_&_Classic_Notice_de_montage_Séparateur_mélaminé_DV40795
	Envol_Evo_Notice_de_montage_Structure_bench
	Envol_Evo_Notice_de_montage_Structure_Individuel



